
2

DIGGER TO ROOT
Z 653

SPARE PARTS CATALOQUE



3

LI
ST

 O
F 

TA
BL

ES

TA
BL

E 
1

TA
BL

E 
8

TA
BL

E 
5

TA
BL

E 
4

TA
BL

E 
3

TA
BL

E 
9

TA
BL

E 
7

TA
BL

E 
2

TA
BL

E 
6



LIST OF TABLES

Sin. Name of table Number of table

1. List of tables Table-1

2. Complete frame Table-2

3. The propulsion system Table-3

4. Sifter Table-4

5. Chassis Table-5

6. Belts of sifter Table-6

7. Coulter Table-7

8. Electrical system Table-8

9. Blade Table-9

4



5

CO
M

PL
ET

E 
FR

AM
E

TA
BL

E 
2



Complete frame
Table-2

Sin. Name of part Symbol KTM or 
standard number

Number of units Notes

1 Frame R01/07-000-000 1
2 Shute R10/07-000-000 2
3 Tensioner R00/07-001-000 2
4 Bracket R01/07-003-000 1
5 Crossbar R01/07-002-000 1
6 Tensioner frame R00/07-001-001 1
7 Plate of peak R01/07-000-003 2
8 Peak R01/07-000-003 2
9 Right cover of drive Laminate 1
10 Left cover of drive Laminate 1
11 Axle of roll RP06/07-004-001 1
12 Axle of return roll RP06/07-001-001 1
13 Cover II RP06/07-007-003 1
14 Ring Z 17 PN-81/M-85111 1
15 Axle of sifter roll RP06/07-005-001 1
16 Corps of sifter oll RP06/07-005-002 1
17 Cover I RP06/07-004-003 1
18 Shield 2-09-544-210400 4
19 Grommet .A30x72x10 PN-72/M-86964 1
20 Planceta 6206 PN-81/M-85111 2
21 Corps of return roll RP06/07-007-002 1
22 Ring W 35 PN-81/M-85111 1
23 Spacer sleeve RP06/07-005-003 1
24 Planceta 6003 PN-81/M-85111 4
25 Ring A20x37x7 PN-72/M-86964 1
26 Corps of roll RP06/07-004-002 1
27 Sifter roll II RP06/07-005-000 4
28 Return roll RP06/07-007-000 4
29 Sifter roll I RP06/07-004-000 4
30 Spring 2-09-609-000023 2
31 Pad 23 PN-78/M-82005 4
32 Washer spring 23.5 PN-77/M-82008 4
33 Nut 22 PN-86/M-82144 4
34 Pad 21 PN-78/M-82005 8
35 Washer spring 20.5 PN-77/M-82008 8
36 Nut 20 PN-86/M-82144 8

6



7

T
ab
li
ca

-
3
.2

T
ab
li
ca

-
3
.1

T
a
bl
ic
a
-
3.
5

T
ab
li
ca

-
3
.4

T
ab
li
ca

-
3
.3

Th
e 

pr
op

ul
si

on
 s

ys
te

m

Ta
bl

e 
3

TA
BL

E 
3.

3

TA
BL

E 
3.

4

TA
BL

E 
3.

2

TA
BL

E 
3.

5

TA
BL

E 
3.

1



THE PROPULSION SYSTEM

Sin. Name of tables Number of table

1. Complete roller I Table-3.1

2. Complete roller II Table-3.2

3. Complete roller III Table-3.3

4. Tensioner I Table-3.4

5. Tensioner II Table-3.5

8



9

CO
M

PL
ET

E 
R

O
LL

ER
 1

TA
BL

E 
3.

1



Complete roller I
         Table-3.1

Sin. Name of part Symbol KTM or 
standard number

Number of units Note

1 Roller R03/07-000-001 1
2 Pulley  III R03/07-006-000 1
3 Bushing R03/07-000-002 1
4 Handle of chain I R03/01-003-000 1
5 Handle of chain II R03/01-004-000 1
6 Cover I Laminat 1
7 Cover II Laminat 1
8 Binding P-206 2-09-1400-131-8 2
9 Clutch 2-05-644-300256 1
10 Miter gear 2-09-1400-131-8 1
11 Half pin 5/8-2-10B 2-08-047-003-4 1
12 Circlip 30 PN-72/M-85101 1
13 ESP circlip Z30 PN-81/N-85111 3
14 V-belt C2360 PN-86/M-85200/06 1
15 Neck bolt M10x25 Fe/Zn PN-73/M-82406 10
16 Pad 8,4 PN-78/M-82005 6
17 Nut M10-5-B Fe/Zn PN-86/M-82144 10
18 Screw M8x25.6-B Fe/Zn PN-85/M-82101 6
19 Chain 108-2-17 PN-77/M-84168
20 Drain prism. A 8x7x36 PN-70/M-85005 3
21 Planceta FD-206 PN-73/M-86120 1

10



11

CO
M

PL
ET

E 
R

O
LL

ER
 2

TA
BL

E 
3.

2



Complete roller II 
Table-3.2

Sin. Name of part Symbol KTM or 
standard number

Number of units Note

1 Shaft of sifter R03/07-001-001 1
2 Drive wheel R06/01-007-002 2
3 Bush I R03/07-001-002 2
4 Hub R06/01-007-005 1
5 Pulley I R03/07-004-000 2
6 Pulley II R03/07-005-000 1
7 Shield 5643/38-004/0 2-09-643-380-040 1
8 Cover P-207 2-09-1400-131-8 6
9 Parallel key A10x8x50 PN-70/M-85005 2
10 Planceta FD 207 PN-73/M-86120 2
11 Neck bolt M10x25 Fe/Zn PN-73/M-82402 6
12 Nut M10-5-B PN-86/M-82144 16
13 Pad 10,5 PN-78/M-82005 34
14 Screw M8x30 Fe./Zn PN-85/M-82101 2
15 Nut M8-5-B PN-86/M-82144 2
16 Ścrew M10x40 PN-85/M-82101 12
17 Ścrew M10x45 PN-85/M82101 2
18 Parallel key A8x7x36 PN-70/M-85005 3
19 ESP cir clip Z30 PN-81/M-85111 3

12



13

CO
M

PL
ET

E 
R

O
LL

ER
 3

TA
BL

E 
3.

3



Complete roller III
Table-3.3

Sin. Name of part Symbol KTM or 
standard number

Number of units Note

1 Shaft of sifter R03/07-002-001 1
2 Drive wheel R06/01-007-002 2
3 Bush I R03/07-001-002 2
4 Hub R06/01-007-005 1
5 Pulley I R03/07-004-000 1
6 Shield 5643/38-004-0 2-09-643-380-040 1
7 Cover P-207 2-09-1400-131-8 6
8 ESP cir clip A10x8x50 PMN-70/M-85005 2
9 Planceta FD 206 PN-73/M-86120 2
10 Neck bolt M10x25 Fe/Zn PN-73/M-82402 6
11 Nut M10-5-B PN-86/M-82144 16
12 Pad 10,5 PN-86/M-82005 34
13 Ścrew M10x40 PN-85/M-82101 12
14 Ścrew M10x45-B 8-B Fe/Zn PN-85/M-82101 2
15 ESP cir clip A 8x7x36 PN-70/M-85005 3
16 Parallel key Z30 PN-81/M-85111 2
17 V-belt C2360 PN-86/M-85200/06 1

14



15

TE
N

SI
O

N
ER

 1

TA
BL

E 
3.

4



Tensioner I
Table-3.4

Sin. Name of part Symbol KTM or 
standard number

Number of units Note

1 Roll R03/01-006-001 1
2 Shaft R03/07-007-001 1
3 Bush R03/01-006-003 1
4 Handle R03/07-010-000 1
5 Neck bolt  W47 PN-81/M-85111 2
6 Planceta 6005 PN-85/M-86100 2
7 Nut M16 PN-86/M-82144 1
8 Pad 17 PN-77/M-82005 1
9 Grease M10 PN-76/M-86007 1

16



17

TENSIONER 2

TABLE 3.5



Tensioner II
Table-3.5

Sin. Name of part Symbol KTM or standard 
number

Number of units Note

1 Axle R03/07-003-001 1
2 Bush R03/07-003-002 1
3 Handle R03/07-009-000 1
4 Roll 2-09-644-51-08-90 1
5 Planceta 6004 PN-85/M-86100 1
6 Neck bolt  W42 PN-81/M-85111 1
7 Pad 17 PN-77/M-82005 1
8 Nut M16 PN-86/M-82144 1

18



19

SI
FT

ER

TA
BL

E 
4



Sifter
Table-4

Sin. Name of part Symbol KTM or 
standard number

Number of units note

1 Shaft of sifter R14/07-001-000 1
2 Cover R14/07-003-000 1
3 Adjustable bush R14/07-002-000 1
4 Mounting plates R14/07-000-002 2
5 Lever adjusment R14/07-000-001 1
6 Elliptical sifter 2-09-643-380052 2
7 Complete roll 2-09-643-580710 2
8 Nut M20 PN-86/M-82144 2
9 Pad 21 PN-78/M-82005 2
10 Washer 20,5 PN-77/M-82008 2
11 Screw M8x25 PN-85/M-82101 2
12 Pad 8,4 PN-78/M-82005 6
13 Washer Z8.2 PN-77/M-82008 4
14 Nut M8 PN-86/M-82144 4
15 Screw M8x50 PN-85/M-82101 2

20



21

CH
AS

SI
S

TA
BL

E 
5



Chassis

Table-5
Sin. Name of part Symbol KTM or  

standard number
Number of units Note

1 Complete axle R02/01-001-000 1
2 Complete hub R02/07-002-000 2
3 Tire 4.00-10 IM-06 2-10-1200-115-2 2
4 Tube 4.00/4,40-10 2-10-1100-114-2 2
5 Rim I 2-10-1300-103-6 2
6 Rim II 2-10-1300-103-6 2
7 Cover of hub 2-09-1600-004-0 2
8 Planceta 6305 PN-85/M-86100 2
9 Ring of settlements. compr. Z 25 PN-85/M-85111 2
10 Ring of settlements. compr. W 65 PN-81/M-85111 2
11 Planceta 6206 PN-85/M-86100 2
12 Ring seal A 35x65x10 PN-72/M-86965 2
13 Nut M10-5-B Fe/Zn PN-86/M-82144 8
14 Washer Z 10,2 PN-77/M-82008 8
15 Pad PN-78/M-82005 16
16 Screw M10x30-5,6-B Fe/Zn PN-85/M-82101 8
17 Ścrew M8x20-5,6-B Fe/Zn PN-85/M-82101 12
18 Washer Z 8,2 PN-77/M-82008 24
19 Pad 8 PN-78/M-82005 24
20 Nut M8-5-B Fe/Zn PN86/M-82144 12

22



23

BE
LT

S 
O

F 
SI

FT
ER

S

TA
BL

E 
6

TA
BL

E 
6.

1
TA

BL
E 

6.
2



LIST OF TABLES OF BELTS OF SIFTER

Sin. Name of tables Number of table

1. Belt of sifter I (lower) Table-6.1

2. Belt of sifter I (upper) Table-6.2

24



25

BELT OF SIFTER 1

TABLE 6.1



Belt of sifter I
Table-6.1

Sin. Name of part Symbol KTMor 
standard number

Number of units Note

1 Sifter rod I RP06/07-001-001 73
2 Sifter rod II RP06/07-003-001 2
3 Connecting rod RP06/07-000-010 1
4 Side belt RP06/07-000-001 2
5 Middle belt RP06/07-000-002 1
6 Lagging connecting rod RP06/07-000-003 2
7 Lagging sifter rod I, II RP06/07-001-002 146
8 Sifter nut I RP06/07-000-004 221
9 Sifter nut II RP06/07-000-005 8
10 Side half lock I RP06/07-000-006 2
11 Side half lock II RP06/07-000-007 2
12 Middle half lock I RP06/07-000-008 1
13 Middle half lock II RP06/07-000-009 1
14 Rivet 5x28 PN-88/M-82954 8
15 Rivet 5x24 PN-88/M-82954 8
16 Rivet 5x18 PN-88/M-82954 444

26



27

BELT OF SIFTER 2

TABLE 6.2



Sifter belt  II
Table-6.2

Sin. Name of part Symbol KTM or 
standard number

Number of units Note

1 Sifter rod I RP06/07-001-001 41
2 Sifter rod II RP06/07-003-001 2
3 Connecting rod RP06/07-000-010 1
4 Side belt RP06/07-000-001 2
5 Middle belt RP06/07-000-002 1
6 Lagging connecting rod RP06/07-000-003 2
7 Lagging sifter rod. I, II RP06/07-001-002 146
8 Sifter nut I RP06/07-000-004 125
9 Sifter nut II RP06/07-000-005 8
10 Side half lock I RP06/07-000-006 2
11 Side half lock II RP06/07-000-007 2
12 Middle half lock I RP06/07-000-008 1
13 Middle half lock II RP06/07-000-009 1
14 Rivet 5x28 PN-88/M-82954 8
15 Rivet 5x24 PN-88/M-82954 8
16 Rivet 5x18 PN-88/M-82954 250

28



29

COULTER

TABLE 7



Coulter
Table-7

Sin. Name of part Symbol KTM or standard 
number

Number of units Note

1 Coulter handle R08/07-001-000 1
2 Hub R08/01-000-001 1
3 Cover R08/01-000-004 1
4 Shank R08/07-000-001 1
5 Axle of coulter R08/07-000-002 1
6 Rolling coulter 500x85 R08/07-000-003 1
7 Planceta 6206 PN-85/M-86100 2
8 Ring of settlements W 65 PN-81/M-85111 3
9 Ring of settlements Z 30 PN-81/M-85111 1
10 Ring seals A 35x55x10 PN-85/M-86965 1
11 Spring circles 6x4 PN-89/M-85021 1
12 Ścrew M12x40 PN-85/M-82101 4
13 Nut M12 PN-86/M-82144 4
14 Pad 13 PN-78/M-82005 8
15 Washer 12.2 PN-77/M-82008 4
16 Washer 24.5 PN-77/M-82008 1
17 Nut M24 PN-86/M-82144 1
18 Nut M16 PN-86/M-82144 2
19 Ścrew M16x60 PN-85/M-82101 2

30



31

ELECTRICAL SYSTEM

TABLE 8



Electrical system 
Table-8

Sin. Name of part Symbol KTM or standard 
number

Number of units Note

1 Left plate R05/07-000-001 1
2 Right plate R05/07-000-002 1
3 Plug 12N 2-10-5100-106-0 1
4 Back lights 2-10-5100-103-0 2
5 Red reflex PN-90/S-73100 2
6 Cable I 3,5 m
7 Cable II 2 m

32



33

BL
AD

E

TA
BL

E 
9



Blade
Table-9

Sin. Name of part Symbol KTM or standard 
number

Number of units Note

1 Frame of blade R07/07-001-000 1
2 Connecting rod R07/07-000-009 2
3 Blade R07/07-000-005 2
4 Share point 5625/27-014/1 2-09-625-270141 16
5 Screw M12 PN-EN-ISO 4759-1 8
6 Pad 10,5 PN-78/M-82005 2
7 Pad 12,2 PN-77/M-82008 8
8 Nut M12 PN-86/M-82144 8
9 Cotter pin S 4x25 PN-76/M-82001 2

34



Number reference of digger Z 653

                  

Sin. Name of part Symbol KTM
Or standars number

Number of 
units

Pos. in 
table

Table

1 Frame R01/10-001-000 1 1 T-2

2 Box R00/10-001-000 1 2 T-2

3 Mudguard right R01/10-027-000 1 3 T-2

4 Handle R00/10-004-000 2 4 T-2

5 Ladder II R01/10-013-000 1 5 T-2

6 Ladder I R01/10-012-000 1 6 T-2

7 Mudguard left R01/10-028-000 1 7 T-2

8 Shaft R03/07-000-001 1 1 T-3.1

9 Pulley III R03/07-006-000 1 2 T-3.1

10 Bush R03/07-000-002 1 3 T-3.1

11 Handle of chain I R03/01-003-000 1 4 T-3.1

12 Handle of chain II R03/01-004-000 1 5 T-3.1

13 Cover I Laminate 1 6 T-3.1

14 Cover II Laminate 1 7 T-3.1

15 Binder P-206 2-09-1400-131-8 2 8 T-3.1

16 Clutch 2-05-644-300256 1 9 T-3.1

17 Bevel-gear differential 2-09-1400-131-8 1 10 T-3.1

18 Half pin 5/8-2-10B 2-08-047-003-4 1 11 T-3.1

19 Circlip 30 PN-72/M-85101 1 12 T-3.1

20 Circlip compr.Z30 PN-81/N-85111 3 13 T-3.1

21 V belt C2360 PN-86/M-85200/06 1 14 T-3.1

22 Neck bolt M10x25 PN-73/M-82406 10 15 T-3.1

23 Pad 8,4 PN-78/M-82005 6 16 T-3.1

24 Nut M10-5-B Fe/Zn PN-86/M-82144 10 17 T-3.1

25 Ścrew M8x25.6-B Fe/Zn PN-85/M-82101 6 18 T-3.1

26 Chain 108-2-17 PN-77/M-84168 19 T-3.1

27 Drain prism. A 8x7x36 PN-70/M-85005 3 20 T-3.1

28 Planceta FD-206 PN-73/M-86120 1 21 T-3.1

29 Sifter shaft R03/07-001-001 1 1 T-3.2

35



30 Drive wheel R06/01-007-002 2 2 T-3.2

31 Bush I R03/07-001-002 2 3 T-3.2

32 Hub R06/01-007-005 1 4 T-3.2

33 Pulley I R03/07-004-000 2 5 T-3.2

34 Pulley II R03/07-005-000 1 6 T-3.2

35 Shield 5643/38-004/0 2-09-643-380-040 1 7 T-3.2

36 Cover P-207 2-09-1400-131-8 6 8 T-3.2

37 Drain prism A10x8x50 PN-70/M-85005 2 9 T-3.2

38 Planceta FD 207 PN-73/M-86120 2 10 T-3.2

39 Ścrew  M10x25 Fe/Zn PN-73/M-82402 6 11 T-3.2

40 Nut M10-5-B PN-86/M-82144 16 12 T-3.2

41 Pad 10,5 PN-78/M-82005 34 13 T-3.2

42 Ścrew M8x30 Fe./Zn PN-85/M-82101 2 14 T-3.2

43 Nut M8-5-B PN-86/M-82144 2 15 T-3.2

44 Ścrew M10x40 PN-85/M-82101 12 16 T-3.2

45 Ścrew M10x45 PN-85/M82101 2 17 T-3.2

46 Drain prism A8x7x36 PN-70/M-85005 3 18 T-3.2

47 ESP circlip .Z30 PN-81/M-85111 3 19 T-3.2

48 Sifter shaft R03/07-002-001 1 1 T-3.3

49 Drive wheel R06/01-007-002 2 2 T-3.3

50 Bush I R03/07-001-002 2 3 T-3.3

51 Hub R06/01-007-005 1 4 T-3.3

52 Pulley I R03/07-004-000 1 5 T-3.3

53 Shield 5643/38-004-0 2-09-643-380-040 1 6 T-3.3

54 Cover P-207 2-09-1400-131-8 6 7 T-3.3

55 Drain prism A10x8x50 PMN-70/M-85005 2 8 T-3.3

56 Planceta FD 206 PN-73/M-86120 2 9 T-3.3

57 Ścrew M10x25 Fe/Zn PN-73/M-82402 6 10 T-3.3

58 Nut M10-5-B PN-86/M-82144 16 11 T-3.3

59 Pad 10,5 PN-86/M-82005 34 12 T-3.3

60 Ścrew M10x40 PN-85/M-82101 12 13 T-3.3

61 Ścrew M10x45-B 8-B Fe/Zn PN-85/M-82101 2 14 T-3.3

62 Drain prism A 8x7x36 PN-70/M-85005 3 15 T-3.3

63 ESP circlip Z30 PN-81/M-85111 2 T-3.3

64 V belt C2360 PN-86/M-85200/06 1 16 T-3.3

65 Roll R03/01-006-001 1 1 T-3.4

36



66 Shaft R03/07-007-001 1 2 T-3.4

67 Bush R03/01-006-003 1 3 T-3.4

68 Handle R03/07-010-000 1 4 T-3.4

69 Circlip  W47 PN-81/M-85111 2 5 T-3.4

70 Planceta 6005 PN-85/M-86100 2 6 T-3.4

71 Nut M16 PN-86/M-82144 1 7 T-3.4

72 Pad 17 PN-77/M-82005 1 8 T-3.4

73 Grease M10 PN-76/M-86007 1 9 T-3.4

74 Axle R03/07-003-001 1 1 T-3.5

75 Bush R03/07-003-002 1 2 T-3.5

76 Handle R03/07-009-000 1 3 T-3.5

77 Roll 2-09-644-51-08-90 1 4 T-3.5

78 Planceta 6004 PN-85/M-86100 1 5 T-3.5

79 Circlip  W42 PN-81/M-85111 1 6 T-3.5

80 Pad 17 PN-77/M-82005 1 7 T-3.5

81 Nut  M16 PN-86/M-82144 1 8 T-3.5

82 Shaft of sifter R14/07-001-000 1 1 T-4

83 Cover R14/07-003-000 1 2 T-4

84 Adjustable bush R14/07-002-000 1 3 T-4

85 Mounting plate R14/07-000-002 2 4 T-4

86 Adjustment lewer R14/07-000-001 1 5 T-4

87 Epilleptical sifter 2-09-643-380052 2 6 T-4

88 Complete roll 2-09-643-580710 2 7 T-4

89 Nut M20 PN-86/M-82144 2 8 T-4

90 Pad 21 PN-78/M-82005 2 9 T-4

91 Washer 20,5 PN-77/M-82008 2 10 T-4

92 Ścrew M8x25 PN-85/M-82101 2 11 T-4

93 Pad 8,4 PN-78/M-82005 6 12 T-4

94 Washer Z8.2 PN-77/M-82008 4 13 T-4

95 Nut M8 PN-86/M-82144 4 14 T-4

96 Ścrew M8x50 PN-85/M-82101 2 15 T-4

97 Complete axle R02/01-001-000 1 1 T-5

98 Complete hub R02/07-002-000 2 2 T-5

99 Tire 4.00-10 IM-06 2-10-1200-115-2 2 3 T-5

100 Tube 4.00/4,40-10 2-10-1100-114-2 2 4 T-5

101 Rim I 2-10-1300-103-6 2 5 T-5

37



102 Rim II 2-10-1300-103-6 2 6 T-5

103 Cover of hub 2-09-1600-004-0 2 7 T-5

104 Planceta 6305 PN-85/M-86100 2 8 T-5

105 ESP circlip. Z 25 PN-85/M-85111 2 9 T-5

106 ESP cieclip W 65 PN-81/M-85111 2 10 T-5

107 Planceta 6206 PN-85/M-86100 2 11 T-5

108 Seal ring A 35x65x10 PN-72/M-86965 2 12 T-5

109 Nut M10-5-B Fe/Zn PN-86/M-82144 8 13 T-5

110 Washer Z 10,2 PN-77/M-82008 8 14 T-5

111 Pad PN-78/M-82005 16 15 T-5

112 Ścrew M10x30-5,6-B Fe/Zn PN-85/M-82101 8 16 T-5

113 Ścrew M8x20-5,6-B Fe/Zn PN-85/M-82101 12 17 T-5

114 Washer Z 8,2 PN-77/M-82008 24 18 T-5

115 Pad 8 PN-78/M-82005 24 19 T-5

116 Nut M8-5-B Fe/Zn PN-86/M-82144 12 20 T-5

117 Sifter rod I RP06/07-001-001 73 1 T-6.1

118 Sifter rod II RP06/07-003-001 2 2 T-6.1

119 Connecting rod RP06/07-000-010 1 3 T-6.1

120 Side belt RP06/07-000-001 2 4 T-6.1

121 Middle belt RP06/07-000-002 1 5 T-6.1

122 Lagging connecting rod RP06/07-000-003 2 6 T-6.1

123 Lagging sifter rod. I, II RP06/07-001-002 146 7 T-6.1

124 Sifter nut I RP06/07-000-004 221 8 T-6.1

125 Sifter rod II RP06/07-000-005 8 9 T-6.1

126 Side half lock I RP06/07-000-006 2 10 T-6.1

127 Side half lock II RP06/07-000-007 2 11 T-6.1

128 Middle half lock I RP06/07-000-008 1 12 T-6.1

129 Middle half lock II RP06/07-000-009 1 13 T-6.1

130 Rivet 5x28 PN-88/M-82954 8 14 T-6.1

131 Rivet 5x24 PN-88/M-82954 8 15 T-6.1

132 Rivet 5x18 PN-88/M-82954 444 16 T-6.1

133 Sifter rod I RP06/07-001-001 41 1 T-6.2

134 Sifter rod II RP06/07-003-001 2 2 T-6.2

135 Connecting rod RP06/07-000-010 1 3 T-6.2

136 Side belt RP06/07-000-001 2 4 T-6.2

137 Middle belt RP06/07-000-002 1 5 T-6.2

38



138 Lagging connecting rod RP06/07-000-003 2 6 T-6.2

139 Lagging sifter rod I, II RP06/07-001-002 146 7 T-6.2

140 Sifter nut I RP06/07-000-004 125 8 T-6.2

141 Sifter nut II RP06/07-000-005 8 9 T-6.2

142 Side half lock I RP06/07-000-006 2 10 T-6.2

143 Side half lock II RP06/07-000-007 2 11 T-6.2

144 Middle half lock I RP06/07-000-008 1 12 T-6.2

145 Middle half lock II RP06/07-000-009 1 13 T-6.2

146 Rivet 5x28 PN-88/M-82954 8 14 T-6.2

147 Rivet 5x24 PN-88/M-82954 8 15 T-6.2

148 Rivet 5x18 PN-88/M-82954 250 16 T-6.2

149 Coulter handle R08/07-001-000 1 1 T-7

150 Hub R08/01-000-001 1 2 T-7

151 Cover R08/01-000-004 1 3 T-7

152 Shank R08/07-000-001 1 4 T-7

153 Coulter axle R08/07-000-002 1 5 T-7

154 Coulter 500x85 R08/07-000-003 1 6 T-7

155 Planceta 6206 PN-85/M-86100 2 7 T-7

156 Ring of settlements. W 65 PN-81/M-85111 3 8 T-7

157 Ring of settlements. Z 30 PN-81/M-85111 1 9 T-7

158 Ring seals. A 35x55x10 PN-85/M-86965 1 10 T-7

159 Spring circles 6x4 PN-89/M-85021 1 11 T-7

160 Ścrew M12x40 PN-85/M-82101 4 12 T-7

161 Nut M12 PN-86/M-82144 4 13 T-7

162 Pad 13 PN-78/M-82005 8 14 T-7

163 Washer 12.2 PN-77/M-82008 4 15 T-7

164 Washer 24.5 PN-77/M-82008 1 16 T-7

165 Nut M24 PN-86/M-82144 1 17 T-7

166 Nut M16 PN-86/M-82144 2 18 T-7

167 Ścrew M16x60 PN-85/M-82101 2 19 T-7

168 Left plate R05/07-000-001 1 1 T-8

169 Right plate R05/07-000-002 1 2 T-8

170 Plug 12N 2-10-5100-106-0 1 3 T-8

171 Back light 2-10-5100-103-0 2 4 T-8

172 Red reflex PN-90/S-73100 2 5 T-8

173 Cable I 3,5 m 6 T-8

39



174 Cable II 2 m 7 T-8

175 Frame of blade R07/07-001-000 1 1 T-9

176 Connecting rod R07/07-000-009 2 2 T-9

177 Blade R07/07-000-005 2 3 T-9

178 Share point 5625/27-014/1 2-09-625-270141 16 4 T-9

179 Ścrew M12 PN-EN-ISO 4759-1 8 5 T-9

180 Pad 10,5 PN-78/M-82005 2 6 T-9

181 Pad 12,2 PN-77/M-82008 8 7 T-9

182 Nut M12 PN-86/M-82144 8 8 T-9

183 Cotter S 4x25 PN-76/M-82001 2 9 T-9

40



List of standard parts
Of digger Z 653

                  

Sin. Name of part Symbol KTM
Or standard number

Number of 
units

Pos. in 
table

Table

1 Circlip 30 PN-72/M-85101 1 12 T-3.1

2 ESP circlip Z30 PN-81/N-85111 3 13 T-3.1

3 V belt C2360 PN-86/M-85200/06 1 14 T-3.1

4 Neck bolt M10x25 PN-73/M-82406 10 15 T-3.1

5 Pad 8,4 PN-78/M-82005 6 16 T-3.1

6 Nut M10-5-B Fe/Zn PN-86/M-82144 10 17 T-3.1

7 Ścrew M8x25.6-B Fe/Zn PN-85/M-82101 6 18 T-3.1

8 Chain 108-2-17 PN-77/M-84168 19 T-3.1

9 Drain prism A 8x7x36 PN-70/M-85005 3 20 T-3.1

10 Planceta FD-206 PN-73/M-86120 1 21 T-3.1

11 Drain prism A10x8x50 PN-70/M-85005 2 9 T-3.2

12 Planceta FD 207 PN-73/M-86120 2 10 T-3.2

13 Neck bolt M10x25 PN-73/M-82402 6 11 T-3.2

14 Nut M10-5-B PN-86/M-82144 16 12 T-3.2

15 Pad 10,5 PN-78/M-82005 34 13 T-3.2

16 Ścrew M8x30 Fe./Zn PN-85/M-82101 2 14 T-3.2

17 Nut M8-5-B PN-86/M-82144 2 15 T-3.2

18 Ścrew M10x40 PN-85/M-82101 12 16 T-3.2

19 Ścrew M10x45 PN-85/M82101 2 17 T-3.2

20 Drain prism A8x7x36 PN-70/M-85005 3 18 T-3.2

21 ESP circlip .Z30 PN-81/M-85111 3 19 T-3.2

22 Drain prism A10x8x50 PMN-70/M-85005 2 8 T-3.3

23 Planceta FD 206 PN-73/M-86120 2 9 T-3.3

24 Neck bolt M10x25 PN-73/M-82402 6 10 T-3.3

25 Nut M10-5-B PN-86/M-82144 16 11 T-3.3

26 Pad 10,5 PN-86/M-82005 34 12 T-3.3

27 Ścrew M10x40 PN-85/M-82101 12 13 T-3.3

28 Ścrew M10x45-B 8-B Fe/Zn PN-85/M-82101 2 14 T-3.3

29 Drain prism A 8x7x36 PN-70/M-85005 3 15 T-3.3

30 ESP circlip Z30 PN-81/M-85111 2 16 T-3.3

41



31 V belt C2360 PN-86/M-85200/06 1 17 T-3.3

32 Circlip  W47 PN-81/M-85111 2 5 T-3.4

33 Planceta 6005 PN-85/M-86100 2 6 T-3.4

34 Nut M16 PN-86/M-82144 1 7 T-3.4

35 Pad 17 PN-77/M-82005 1 8 T-3.4

36 Grease M10 PN-76/M-86007 1 9 T-3.4

37 Planceta 6004 PN-85/M-86100 1 5 T-3.5

38 Circlip  W42 PN-81/M-85111 1 6 T-3.5

39 Pad 17 PN-77/M-82005 1 7 T-3.5

40 Nut M16 PN-86/M-82144 1 8 T-3.5

41 Nut M20 PN-86/M-82144 2 8 T-4

42 Pad 21 PN-78/M-82005 2 9 T-4

43 Washer 20,5 PN-77/M-82008 2 10 T-4

44 Ścrew M8x25 PN-85/M-82101 2 11 T-4

45 Pad 8,4 PN-78/M-82005 6 12 T-4

46 Washer  Z8.2 PN-77/M-82008 4 13 T-4

47 Nut M8 PN-86/M-82144 4 14 T-4

48 Ścrew M8x50 PN-85/M-82101 2 15 T-4

49 Planceta  6305 PN-85/M-86100 2 8 T-5

50 Ring of settlements. Compr.Z 25 PN-85/M-85111 2 9 T-5

51 Ring of settlements. Compr. W 65 PN-81/M-85111 2 10 T-5

52 Planceta 6206 PN-85/M-86100 2 11 T-5

53 Ring seal. A 35x65x10 PN-72/M-86965 2 12 T-5

54 Nut M10-5-B Fe/Zn PN-86/M-82144 8 13 T-5

55 Washer Z 10,2 PN-77/M-82008 8 14 T-5

56 Pad PN-78/M-82005 16 15 T-5

57 Ścrew M10x30-5,6-B Fe/Zn PN-85/M-82101 8 16 T-5

58 Ścrew M8x20-5,6-B Fe/Zn PN-85/M-82101 12 17 T-5

59 Washer  Z 8,2 PN-77/M-82008 24 18 T-5

60 Podkładka 8 PN-78/M-82005 24 19 T-5

61 Nut M8-5-B Fe/Zn PN-86/M-82144 12 20 T-5

62 Rivet 5x28 PN-88/M-82954 8 14 T-6.1

63 Rivet 5x24 PN-88/M-82954 8 15 T-6.1

64 Rivet 5x18 PN-88/M-82954 444 16 T-6.1

65 Rivet 5x28 PN-88/M-82954 8 14 T-6.2

66 Rivet 5x24 PN-88/M-82954 8 15 T-6.2

42



67 Rivet 5x18 PN-88/M-82954 250 16 T-6.2

68 Planceta  6206 PN-85/M-86100 2 7 T-7

69 Ring of settlements.W 65 PN-81/M-85111 3 8 T-7

70 Ring of settlements.Z 30 PN-81/M-85111 1 9 T-7

71 Ring seals.A 35x55x10 PN-85/M-86965 1 10 T-7

72 Spring circles 6x4 PN-89/M-85021 1 11 T-7

73 Ścrew M12x40 PN-85/M-82101 4 12 T-7

74 Nut M12 PN-86/M-82144 4 13 T-7

75 Pad 13 PN-78/M-82005 8 14 T-7

76 Washer 12.2 PN-77/M-82008 4 15 T-7

77 Washer 24.5 PN-77/M-82008 1 16 T-7

78 Nut M24 PN-86/M-82144 1 17 T-7

79 Nut M16 PN-86/M-82144 2 18 T-7

80 Ścrew M16x60 PN-85/M-82101 2 19 T-7

81 Red reflex PN-90/S-73100 2 5 T-8

82 Ścrew M12 PN-EN-ISO 4759-1 8 5 T-9

83 Pad 10,5 PN-78/M-82005 2 6 T-9

84 Pad 12,2 PN-77/M-82008 8 7 T-9

85 Nut M12 PN-86/M-82144 8 8 T-9

86 Cotter S 4x25 PN-76/M-82001 2 9 T-9

43


